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SUBMISSION of @ \ &
TEST RESULTS [P s O AR P e
ES ESUL S At l - o SYSTIA === SHAXER
Contractor ALARABIA for real estate development & Designer Company
Company contracting
—" Name Sign Date Time REV
ENG: Mohamed y 26/08/2023
Contractor Abd Elrasoul ) /)J )‘5’/"; 00
. €3 | DD | MM | YY HH | MM
Received by +q * 3 KP
iy ﬂhfm&/(/b'ﬁ’%}" STR ss3 o1 27| 8 [pw3| 12 |Ze
CODE-1 S1toS21 Dito 53 Kp 553 Note
Station Reference Depot Reference For Kilometer point only Start Km is used
Work Activity
Sub Element of Activity

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials Lae 42y
Location of Test GARAWLA TUNNEL ST 553+387
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
7 DAYS
2
3
4
5
Commentsby :ER  S4< Comments by:

b 1esf vesulds e op)
¢ Jest results onelev /
el Frek Party Lo

Dyoved o= 0-e offtacte

CuAreetor 0esponsbil (';;L

b ISR
APPROVAL STATUS

Organisation Name Sign Date A-AWC-R
ENG : Mohamed Abd )

Contractor s Jo— I weid | 26/08 /2023 A

Designer A

GARB *

wors 1T Mol Fen |60 J

Representative

* Alignment / Bridges: Culvert Only

File: TRF Test Result Form sl 7 4le 154 docx
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SUBMISSION of
TEST RESULTS PGy i
- SYSTIA == SHAXER
Contractor ALARABIA for real estate development & Designer Company
Company contracting
Name Sign Date Time REV
Issued by ENG: Mohamed /) V.o d 11/09/2023
Contractor Abd Elrasoul d‘_j/ e 00
/ DD MM YY HH MM
Received by "“”’ﬁ KP
ER ﬂr:)d‘”” BREUKCS [ 189 |20 |63
/
$1tos21 Dito 3 Kp 553 Note
Station Reference Depot Reference For Kilometer point only Start Km is used
Work Activity
Sub Element of Activity

Deséfiptfﬁn of Test I;Aaterieil_s
Location of Test GARAWLA TUNNEL ST 553+387
| Item | Specification | Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
28 DAYS
2
3
4
5
Comments by : ER _ Commentsbv'

-~ ;(’SF} TS U /I’S & T er/Q,ﬂ‘,ﬂ-(—/ oD /:)ﬁf o ﬁﬂ(A_fc/
- / {’5 ’}‘ yT S /’?ZS a b !4}'2[)‘{’/ ¥ S5

d:)m-)sf'ba '/:'Z/L é,/
Con "/rnz’l‘(:/' /,/a'?(..'/ /Jlb

APPROVAL STATUS
Organisation | Name Sign Date A-AWC-R
ENG : Mohamed Abd ) [
Contractor Elrasoul M * b ud 11/09/2023 A
Designer A

GARB * y

Employers : X ; 4 y
R?pF:::entative ] ‘7/}'/-;-; %""l:—— &79/%3 A

* Alignment / Bridges: Culvert Only

File: TRF Test Result Form »4128 e 43 docx Page 1nf1
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Issued by

NG: Mohamed Abd

ALARABIA for real estate
development & contracting

RBC

PROF. MOHAMED RABIE

Contractor Eirasoul &9\ \ &S 27/11/2023 Project manager
Contractor Revision 00
Reference

DD | MM | YY | HH | MM
Received by ER TRF \9 2 % 09 5 1

Koo Thyih-

Description of Test RC RAFT

E COMPRESSIVE STRENGTH

Location of Test GARAWLA TUNNEL - ST (553+387)

OF CONCRETE CUBES AT
28 DAYS
2
= T
3 /
4 /,.—"
5 o

Ll Yuts vl Y esukl o€
Uhalox E'Zb")tm‘dl (o5

o sy

Organisation Name

Contractor ENG: Mohamed Abd Elrasoul 0_!}_,’/,]| e 4 A
Designer A
GARB * A

Employers
Representative Mﬂ%ﬁ'\

3 1912)%23

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC RAFT - Copy.docx
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et e gtetd ) it St Nt
Contractor ALARABIA for real estate development & Designer Company
Company contracting
et by Name Sign Date Time REV
Ssu
ENG: Mohamed ) s,5 | 05/11/2023
fomactor Abd Elrasoul dﬂg/ o
Sy DD | MM | YY | HH | MM
eceive kP
QA <5 STR
ER A 2075 s 2\ | \&| 2310 44
£
S1tos21 Dito S3 Kp 553 Note
Station Reference Depot Reference For Kilometer point only Start Km is used
Work Activity
Sub Element of Activity

Description of Test Materials RC RA

Location of Test

COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
7 DAYS

GARAWLA TUNNEL ST 553+387

niksjwiN

Cerstegedor Vi (dé)

c? oy)/;)‘cf
«-r:;‘/?ﬁ‘v/ CW/(JVJ&/ 5“9’/4/{#9{ f/‘é? 28 AaﬂSa

~(e5F tesu lts as<c o2 de.

s

a2 /ﬂ//

G tha A

’ .-?S/Jé/) S$,6,' ’_(j f!/

Organisation Name Sign Date

ENG : Mohamed Abd
Contractor | o =" Do I s 05/11/2023 A
Designer A
GARB *

]

Employers
Representative VIR l&/ e =S W 2\/\J3 A

* Alignment / Bridges: Culvert Only

File: TRF Test Result Form sl! 7 sl 1254 doex

Page 1of1
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SUBMISSION of P
TEST RESULTS SVYSTIA i SHAKER
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate RBC
development & contracting PROF. MOHAMED RABIE
lssued by Name Sign Date _Designation
Contractor Mohamed Abd Elrasoul |-) }/)‘-\».’(SL; 14/01/2024 Project manager
Contractor Revision 00
Reference
Name Sign J _/" DD | MM | YY¥ | HH | MM
Recelved bYER | Abdelrahman Idress % s .4 2124|171 |4
NB: Packageionlv(j.; .":"'_;2v[amnex) e = =2
THE rouowmewmummuwmmnmmw s e i
Description of Test RC WALLS
Location of Test GARAWLA TUNNEL - ST (553+387)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT 3 Y
7 DAYS [ /\ !
2
3
4
5
‘Comments by: Comments by:
w Tost sults are ap oo e a5 por atleihod
' . y
) [.-/ V207, /jp, _-,f_y/_-)c,-/ =y /f;), /r /j & /ﬁ/)f/ﬂ//&f (_(/( /674'/ '
sl Cpp e adt bydoted Fo 28 Aays tost.

APPROVAL STATUS
Organisation | Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul ) |us, £ A
Designer A
GARB *

] —

Employers v .
Repbacentztive Abdelrahman Idress / &/2/72 4 ‘,{

* Alignment / Bridges: Culvert Only

L1 ¥

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC WALLS - Copy.docx

Page 1of1
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Technical Report About Compression Strength

Client Name Y gliall 5 4y jlaell Apaiill 4y jall
Project Name Express Train Project
Casting Element g yall 35 dadl 5o
[Casting Date 03/01/2024

Report Date 10/01/2024
Cement Content 425 (OPC)
Strength 400 Kg /cm2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

Average ||Average
Strength | strength

(Kg/em2) | %

Set
ID

Age | Weight [[Denisty | Load [strength

Casting Date || Testing Date (days) | (@m) [(ewemn)| kN [ (Kgem2)

-

I 8234 2.44 799 3?/2/

2 8341 247 735 333 :

3 8133 2.41 880 39/} =
03/01/2024 10/01/2024 7 379 95
4 8186 243 820 311/
5 8261 245 887 402
6 8350 247 894 40‘{59-;.—'
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples !) re taken in the presence of the contractor engineer and consultant.
3

¢Sy

N




SUBMISSION of

SYSTIA Qg sHAxeR

TEST RESULTS

Green Line

Location Name Contractor Company Designer Company
ALARABIA for real estate u k X FHECOR W
development & contracting 7V Ingenieros Conseleores
Issued by Name Sign _ Date Designation
Contractor Mohamed Abd Elrasoul | o/ /:,//J[e"’,-; 18/03/2024 Project manager
Contractor Revision 00
Reference
Name Sign e DD [ MM | YY | HH [ MM
Received by E / TRE
e Abdelrahman Idress 4/‘/ | B 3 i 1o &)

==
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test RC WALLS
Location of Test GARAWLA TUNNEL - ST (553+387)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
28 DAYS
2
3
4
5
Comments by: Comments by:

Ay /U/Q/Qa"c? .ﬂ-—&/ L/z;‘_/;/a P "’?'J/:)c.“-;-') ) A/t,{_lj 7 {}:,jf,-qc'fa/

4 la)p

APPROVAL STATUS

Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul (_)9,//.)[,4&.3 A
Designer A
GARB *
Employers o
Representative Aotwirehman idress M 2 F 3 / 2 (f A

* Alignment / Bridges: Culvert Only == A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC WALLS - Copy.docx Page 1of1
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Technical Report About Compression Strength

Client Name S glall g 4y Hliall dpanill 4y jall
Project Name Express Train Project
|Casting Element sl all 3a bl ga
Casting Date 03/01/2024
Report Date 31/01/2024
Cement Content 425 (OPC)
Strength 400 [Kg/cm2
OMPRESSIVE STRENGTH ULTS OF CUBES 15X15X m
Set ID | Cast Date |[Testing Date Age Welght .} Dentsty lasd Jeirengte S?t:::;; I:t:;:%;
(days) (gm) |l (gm/em3) | (KN) [ (Kg/em2) (Kg/em2) %
1 8325 247 1026 46':5/
2 8246 2.44 1123 5091
3 8263 | 245 | 1069 [ 484 -
03/01/2024{f 31/01/2024 28 476 119
4 8249 2.44 979 443/
5 8263 [ 245 1053 477,/
6 8346 2.47 1049 475/
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.
; Mples were tested according to the Egyptian specification CE 1658/1989.
/ Sm%s were taken in the presence of the contractor engineer and consultant.
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SUBMISSION of /N 2
_ yFHECOR B - G Zungll Al
—EEST R ESU EES ‘ t ll mm[m R el S :..,!,,.-...__, SYSTIA [ SHANCA
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate u h kv FHECOR W
development & contracting IV Ingeniescs Conmilores
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul a’ PR 14/03/2024 Project manager
Contractor Revision 00
Reference
Name slgn DD MM i i HH MM
. u |
WAy Abdelrahman Idress f’f' e 2\ 12 12{ |0 |46

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test RC WALLS
Location of Test GARAWLA TUNNEL - ST (553+387)
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
7 DAYS
2
3
4
5
Comments by: Comments by:

/l/?")((’ L/Cé/ L(/'?Cf(’r' L‘/‘g/)&, )_f'/‘/ﬂf‘ﬂ‘/) (%/‘61)7},{{”/5/

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul d }//“ ,:;A",.,JJ A
Designer A
GARB *
Employers [*—ﬁ"ﬁ :
A V- ;
Represantative bdelrahman Idress _f 21/ 3424 A
* Alignment / Bridges: Culvert Only /"" A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC WALLS - Copy.docx Page 1of1



3 aladl dilu A U8

y S ‘ il gl g ALalSial) dpa pand) Y gliall iy ) 4S L5

%"'r.c:.i vi,\s*“"‘?e~ ) o A
Technical Report About Compression Strength
Client Name Y sliall g 4y jliall damill 4y jall
Project Name Express Train Project
[Casting Element (YAV+o0Y) alyl all 5i5 kil g
Casting Date 12/02/2024
Report Date 19/02/2024
[Cement Content 425 (OPC)
“Strength 400 Kg /cm2
CcCOoMP VE STRENGTH RESULTS OF X15X15Cm
Set Casting Date | Testing Date Afe ) esghs glenisty 3 Land. guctengih ;‘:::;%: J:t::::ggt:
ID (days) || (gm) fl(gm/em3)f (KN) |f(Kg/em2) (Kg/em2) %
1 8113 240 905 4y
2 8043 2.38 957 438 A
3 8116 240 855 38&’
12/02/2024 19/02/2024 7 3 415 104
4 8181 [ 242 || 903 409
5 8204 || 243 | 940 | 426,14
6 8463 | 251 | 931 | 4
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.

*The s ;: eﬁ‘hara tested according to the Egyptian specification CE 1658/1989.

g e#taken in the presence of the contractor engineer and consultant.
= KLé’w
\ ntracting Elshreif
Q.C %nager \‘,?
Eng.Moﬁ%ahim
Sl wly
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Technical Report About Compression Strength

Client Name Y sliall g 4 Hlaal) 4paiill 4y sall
Project Name Express Train Project
Casting Element (YAV400Y) A gl jall 3ai dail sa
[Casting Date 12/02/2024

Report Date 19/02/2024
|Cement Content 425 (OPC)
Strength 400 [Kg/em2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

Average ||Average
Strength | strength
(Kg/cm2) %

Set . . Age | Weight | Denisty | Load [[strength
D Casting Date | Testing Date (days) @m) [Ewemy)| &N [(Kgiem2)

1 8259 245 980 444

2 | 12/022024 | 19022024 | 7 | 8249 | 244 | 904 [ 410 415 104
3 8129 | 241 | 862 | 390
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.
"

' Y
Q.CM %ﬁ ‘ij

Eng.Moh lh‘ﬁhim
Contracting BRI
1 20
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TR . \
SUBMISSION of e HHECOR B xl; A
- ¥ - lasp

; -, ! t l teegall gl _ AT
TEST RESULTS a aap ol N peComdoy _cisieeese T T g/ SVRURER AR
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate u h N FHECOR ®
development & contracting Al o cozics
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul d ;j»'“f,&ﬁ 19/03/2024 Project manager
Contractor Revision 00
Reference
Name S; n DD MM Yy HH MM
i TRF
Received iy iR Abdelrahman Idress ;j 2\ 1 24 (16 Y (j
/
NB: Paekage 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC WALLS
Location of Test GARAWLA TUNNEL - ST (553+387)
Iltem Specification Test Requirement | Test Result Attachment | Remarks
i | COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
28 DAYS
2
3
4
5
Comments by: . | Comments by:

)

- ﬂ/)/'))cr /-z-g/ z.{/gg/l,- ;.r’j'/‘_)(_-:?// 5/' L/‘/f'/‘j %/ﬁ/z’?’,(f{/@
b Cebo

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul d j//’l | PR A
Designer A
GARB *
|
Employers /k
Repregentative Abdelrahman Idress /»7/ 23/ { A
* Alignment / Bridges: Culvert Only = A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC WALLS - Copy.docx Page lofl
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Technical Report About Compression Strength

Client Name Y glaall g 4 jlaall dpail] 29., Ll
Project Name Express Train Pfoject -
[Casting Element (YAV400oY) Ayl sall a8 Lail ga
[Casting Date 12/02/2024
Report Date 11/03/2024
Cement Content 425 (OPC)
Strength 400 |Kg/cm2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
Set ID || Cast Date [|[Testing Datel Age i ol [ 4 Losd |Jatrength gt::;%: ‘:t‘;?l;aggtlel
(days) || (gm) | (gm/em3) | (KN) | (Kg/cm2) Kgem2)| %
1 8237 244 1091 4&
2 8526 2.53 1066 4831
3 8205 243 1020 46% i
12/02/2024 )| 11/03/2024 28 478 120
4 8328 247 1049 4?‘5/ 3
5 8425 2.50 1084 49Z
6 8283 2.45 1023 o ¥
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.
*The sarﬂplps were tested according to the Egyptian specification CE 1658/1989.

gl gle ere taken in the presence of the contractor engineer and consultant.
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Technical Report About Compression Strength
Client Name Y gliall g 4y Hlaall 4panll 4y jall

Project Name

Express Train Project

Casting Element

(YAV+00Y) iy jall g kil ga

Casting Date 12/02/2024
Report Date 11/03/2024
Cement Content 425 (OPC)
Strength 400 [Kg/cm2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
- : Average ([ Average
. Age Weight (| Denisty Load | strength
Set ID || Cast Date ||[Testing Date Strength || strength
(days) (gm) (gm/cm3) (KN) || (Kg/em2) (Kg/cm2) %
1 8282 245 1156 524
2 12/02/2024 (| 11/03/2024 28 8434 2.50 1037 470 490 123
3 8401 2.49 1053 477
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.




oy \
/ [ J /M =
SUBMISSION of NG b o AL N
TEST RESULTS CL_I.J]_Q_" Ingeeweros Consultores '“““:::.,::": < P SYSTIA [ ShAxan
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate u h ¥4 FHECOR =
development & contracting Pt Caniores
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul d;?”‘ b 18/03/2024 Project manager
Contractor Revision 00
Reference
Name sign S DD MM Yy HH MM
i F
Received by ER Abdelrahman Idress % TR [ 2¢ | 10lus
—
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC WALLS
Location of Test GARAWLA TUNNEL - ST (553+387)
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
7 DAYS
2
3
4
5
Comments by: Comments by:
-!AP/’JJC’/‘,—-t"ﬁ/ L(){df/ ;,-/S//5’17_‘.f‘/-*"/""5 b{(&/}fa'd(/d/
b Cab , su /y‘z[fe,/f fo |2% G&fj s fest-
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul Os N 2 A
Designer A
GARB *
1
Employers [ s
Representative Abdelrahman Idress / A

* Alignment / Bridges: Culvert Only

g

A= Approved;

C= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC WALLS - Copy.docx

Page 10of1
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Technical Report About Compression Strength
Client Name Y glaall g 4 Hliall dpanil] Ay jall
Project Name Express Train Project
[Casting Element (YAV+e0Y) Ay jall 3di kil g
Casting Date 22/02/2024
Report Date 29/02/2024
Cement Content 425 (OPC)
Strength 400 Kg /em2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
et Casting Date | Testing Date Age gweght JRenisty | Land ercugth gt::;; ?t:':ggt:
ID (days) | (gm) [(govem3)|| (KN) [ (Kg/cm2) Kg/em2) | %
1 8325 247 868 331/ =
2 8165 [ 242 901 4081
3 8249 [ 244 | 876 [ 392
22/02/2024 29/02/2024 7 397 99
4 8239 2.44 882 400 R—
; 8436 2.50 856 388V "
6 8136 [ 241 | 873 3954
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

" Sampiea Quaken in the presence of the contractor engineer and consultant.
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T_EST RESULTS é'l_a_u_n_ll o o % B e ey -y
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate NME JfHEcOoRrR =
development & contracting by
s by Name Sig Date Designation
ENG: Mohamed P 4
Contractor Abd Elrasoul C?P;—/J‘R g 25/03/2024 Project manager
Contractor Revision 00
Reference
::ce'“d b [Abdelrahman 7. et L 2
Idress 4 €13 47 [S3

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test SUEZ Reinforcement steel DWR 500

Location of Test GARAWLA TUNNEL - ST (553+387)

Item | Specification Test Requirement Test Result Remarks
Attachment

1 steel bars dim 22mm | Tension&bend

2

3

4

5

Comments by: Comments by:

i 7_;5‘* '{F‘L“LS @ rz c%/:);c'?/ro/ t.f/".uf/'(é/ ;/e'j‘/).{’/;f‘/)%k/t‘
7/((//2‘/,-46-/0/ V% [gb*

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor E/L/’J’Iqmeol Abdalrrod_ djdw A
Designer A
GARB *
Employers s _/b —
Rehrazentative Abdelrahman Idress 7 v/ 28/3) ¢ A

* Alignment / Bridges: Culvert Only A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev 0723-1.docx Page 1of1



___CEL___

Consulting Engineering Bureau & Laboratories
Aiunigh) O Y LB Jalae G5
Company
Al Araabia for real estate development & contracting.

Project : Electric express train.
Delivery Date : 08/02/2024
Report Date : 18/02/2024
Source : SUEZ steel Company.

Type of Sample : Mechanical test for steel bar 22 (deformed) mm Dia.
Source : 005

RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS

ES 262/2015
ES 262-2/2015
Property Results et
1 2 3 Grade B 500 DWR Limits
Bar Nominal Dia. (mm) 22 22 22 i
Actual diameter 21.96 21.96 21.94 o
Yield Strength (MPa) (Re) 525.6 532.5 541.3 500 Min — 650 Max
tJFlt;Tate tensile Strength (MPa) 666.8 6815 686.4 i
Ultimate tensile Strength (MPa) )
(Rm) / Yield Strength (MPa) (Re) | 1.27 1.28 1.27 1.25 Min.
Elongation (%) 21.0 21.3 22.0 13 %( Min.)
Cold'bend test Piae No Cracks were observed during
bend test.
Note: No 0 any part of the fracture is outside the middle third of the gage length
The Te:sLResuthf o/ - O Not Comply) with Spec. Limits
R R} FAPP S
u”‘“"‘;w; bty )
: x’\f ‘-;“ IRVSTNY /';.P'
S:gnaturefx ,ajim > /

3 El Malek El Afdal Street Juad¥ St S Y

Zamalek, Cairo. 5 alal - EifLe 1

Tel.& Fax : 27367231 - 27363093 YYFAFAY & YVPIVYTY o uSLD + Opaull
o2l e www.cel-egypt.com
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TEST RESULTS

lu.nl

Green Line

Location Name Contractor Company Designer Company
ALARABIA for real estate ME ) FHECOR =
development & contracting i

Name Sign Date Designation

#sued by ENG: Mohamed I e

Contractor Abd Elrasoul /,_,//J i 25/03/2024 Project manager

Contractor Revision 00

Reference

_ Name Sign i DD [ MM | Y | HH [ MM
Receivedby | Abdelrahman [ [m———== TRF
2 Idress 4 i 2%| 3124 7 54

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test MKS Reinforcement steel DWR 500

Location of Test GARAWLA TUNNEL - ST (553+387)

Item | Specification Test Requirement Test Result Remarks
Attachment

1 steel bars dim 18mm | Tension&bend

2

3

4

5

Comments by: Comments by:

tZ/(!Z’/J?’/'ﬂ:c 7(&‘/(0 /Ob

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor E.ﬂohqméJ 06:(’4!?{?59“'( d jr//v’ D A
Designer A
GARB *
Employers

Abdelrahman Idress LT /V“" 28/3) ) ¢4 A

Representative
* Alignment / Bridges: Culvert Only 3 4 A= Approved; AWC= Approved with Comments; R= Rejected

“« 7;’3”7{ ~5a //‘_? o C&f///r‘w;—-c—a/ L///ﬁ‘/f’/ ﬂ%&/}/,‘jyr /19

File: TRF Test Result Form Rev 0723-1.docx Page 1of1
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Consulting Engineering Bureau & Laboratories

h-ﬁ.‘ﬁﬁlb%)’l&hﬁu&

Company

Al Araabia for real estate development & contracting.

Project

Delivery Date : 08/02/2024

Report Date : 18/02/2024

Source : MKS steel Company.
Type of Sample

Source : 004

: Electric express train.

: Mechanical test for steel bar 18 (deformed) mm Dia.

RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS

ES 262/2015
ES 262-2/2015
Property Results o5
1 2 3 Grade B 500 DWR Limits
Bar Nominal Dia. (mm) 18 18 18 s
Actual diameter 17.95 17.96 17.96 i
Yield Strength (MPa) (Re) 535.4 545.2 552.1 500 Min — 650 Max
tJR!t;Tate tensile Strength (MPa) 676.6 689 4 699 2 et
Ultimate tensile Strength (MPa) .
(Rm) / Yield Strength (MPa) (Re) | 1.26 1.26 1.27 1.25 Min.
Elongation (%) 21.3 22.0 22.3 13 %( Min.)
Cold bend test Pabs No Cracks were observed during

bend test.

Note:

du.m b d..n I A haleg I-ﬁ:io

ARPI ) j
Slgnafure! 2537+ poilinaitel s
“‘\. Y L: I ey “u“”bi‘ 1, I'p\f ;'/
e —

No any part of the fracture is outside the middle third of the gage length

The Tes}.R&ults is M/ Compt

0 Not Comply) with Spec. Limits

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

ACCREDITED

Testing Labortatory

Juad¥l Sl G T
3 a0a - Uil 3
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SUBMISSION of ‘[' T;J \ /L\ A
= yFHECOR W ) 2t i
TESTRESULTS - I T s o) oz (A o
'J-‘-HA
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate ME A FHECOR m
development & contracting s a2
Seah | Name Sign Date Designation
sued by
ENG: Mohamed LA :
Contractor Abd Elrasoul C’j’;—/) & u? 25/03/2024 Project manager i
Contractor Revision 00
Reference
Name | Sign . oD [ MM [ W | AR | MM
:;CE'Ved oy Abdelrahman ,«/ = TRF 28 |2 by
bs Idress =7 ; 7 |ss
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test EGS Reinforcement steel DWR 500
Location of Test GARAWLA TUNNEL - ST (553+387)
Item | Specification Test Requirement Test Result Remarks o
Attachment
1 steel bars dim 12mm | Tension&bend
2 steel bars dim 16mm | Tension&bend |
3 steel bars dim 25 mm | Tension&bend
4
5 J ]
Comments by: Comments by: ]

4 (a o

v A/)/Q:—ef P’"‘—"&/ wund-er b"?/_)cv//:‘)'“/:)f'/r'f/ 7/[d’ﬁfr'd( o —

e
APPROVAL STATUS 2]
Organisation | Name Sign Date | A-AWCR
Contractor E-Hokamed Aévdafﬁd{— o) j;J‘;A;-‘LA A
Designer A
GARB * ‘
€ 3 )
Employers / '_
LRepresentative Abdelrahman Idress l %JJ %I/3 / P /[ A J
_-5_,..-"'

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev 0723-1.docx

Page 10of1



___CEL___

Consulting Engineering Bureau & Laboratories
il Oy L) Jolas LaSe

Company :

Al Araabia for real estate development & contracting.
Project : Electric express train.

Delivery Date : 08/02/2024

Report Date 1 18/02/2024

Source : EGS steel Company.

Type of Sample Mechanical test for steel bar 12 (deformed) mm Dia.
Source : 001

RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS
ES 262/2015

Results ES 262-2/2015
Property e
1 2 3 Grade B 500 DWR Limits
Bar Nominal Dia. (mm) 12 12 12 o
Actual diameter 11.96 11.95 11.94 ==
Yield Strength (MPa) (Re) 525.6 5354 538.3 500 Min — 650 Max
(UF;tn:Tate tensile Strength (MPa) 6756 676.6 6835 wa
Ultimate tensile Strength (MPa) . |
(Rm) /Yield Strength (MPa) (Re) | 1.29 1.26 1.27 1.25 Min.
Elongation (%) 19.6 20.3 21.0 13 %( Min.)
No Cracks were observed during

Cold bend test Pass bend test
Note: No any part of the fracture is outside the middle third of the gage length

ly - O Not Comply) with Spec. Limits

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juad¥ et 5 v

YVPIr 4y - yyriver) ouSla Ggads
ACCREDITED ; oy
Testing Laboriatory www.cel-egypt.com




s R

Consulting Engineering Bureau & Laboratories

ounigh Oy LaTud | Jolae iiSe

Company

Al Araabia for real estate development & contracting.

Project : Electric express train.
Delivery Date . 08/02/2024
Report Date : 18/02/2024
Source : EGS steel Company.
Type of Sample  : Mechanical test for steel bar 16 (deformed) mm Dia.
Source : 002
RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS
ES 262/2015
Results ES 262-2/2015
Property e
1 2 3 Grade B 500 DWR Limits
Bar Nominal Dia. (mm) 16 16 16 e
Actual diameter 15.96 15.94 16.02 e
Yield Strength (MPa) (Re) 538.3 541.3 551.1 500 Min — 650 Max
(URl:r)nate tensile Strength (MPa) 684 5 686.4 706.0 _—
Ultimate tensile Strength (M Pa) )
(Rm) / Yield Strength (MPa) (Re) | 1.27 1.27 1.28 1.25 Min.
Elongation (%) 20.6 21.6 20.0 13 %( Min.)
No Cracks were observed during
Cold bend test Pass bend tesi
Note: No any part of the fracture is outside the middle third of the gage length

The Test Result&’ls""'t"ﬂ/ wa _ l:l Not Comply) with Spec. Limits

Sig natur&&.

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

ACCREDITED

Testing Labortatory

Juad¥ ety 5 v
5 a1aN - il i

TYFIFAYF - Yvrver St + Qeauls

www.cel-egypt.com
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Consulting Engineering Bureau & Laboratories

Atunigh Oy LET Y | (Jolae S

Company 3

Al Araabia for real estate development & contracting.

Project : Electric express train.
Delivery Date : 08/02/2024

Report Date : 18/02/2024

Source : EGS steel Company.

Type of Sample Mechanical test for steel bar 16 (deformed) mm Dia.

Source : 003
RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS
ES 262/2015
Results ES 262-2/2015
Property 3%
1 2 3 Grade B 500 DWR Limits
R RS e W e | D s = S = s i i
Bar Nominal Dia. (mm) 16 16 16 itk
— =
Actual diameter 15.94 15.97 15.96 A%
Yield Strength (MPa) (Re) 525.6 537 .4 551.1 500 Min - 650 Max
: -___________‘_—————————__ —_—
Ultimate tensile Strength (MPa) 706.0 -
(Rm)
Ultimate tensile Strength (MPa) ’ T RELE
(Rm) / Yield Strength (MPa) (Re) 1.28 1.25 Min.
S O R ;5.

Elongati

Cold bend test

on (%)

13 %( Min.)

No Cracks were obs

erved during |
bend test.

Note:

The Tes
f[/

"._’.I\\ -
Signature, / /7 T

Results B2 Comply.

No any part of the fracture is outside the middle third of the gage length

00 Not Comply) with Spec. Limits

- SEYon

a7
~———p

3 El Mal

Zamalek, Cairo. l AS
Tel.& Fax : 27367231 - 27363093

ek El Afdal Street Juad¥l et 5 v
381N - ErLe

TVPAFAT - YVPIVYPY ol 5 0gals
www.cel-egypt.com

ACCREDITED
Testing Labort
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Consulting Engineering Bureau & Laboratories
Awdigh Sl L Jalae (wiv

Company -

Al Araabia for real estate development & contracting.
Project : Electric express train.

Delivery Date : 08/02/2024

Report Date : 18/02/2024

Source : EGS steel Company.

Type of Sample Mechanical test for steel bar 25 (deformed) mm Dia.
Source : 006

RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS
ES 262/2015
ES 262-2/2015
Property Results

Grade B 500 DWR Limits

R e s B i OGN
Bar Nominal Dia. (mm) 25 =
Actual diameter ’ 24 .96
— e e b
Yield Strength (MPa) (Re) 5945.2 548.2 549.1 500 Min - 650 Max
Ultimate tensile Strength (MPa) R

(Rem) 702.1 ¥

Ultimate tensile Strength (MPa) *————————-—_____________
(Rm) / Yield Strength (MPa) (Re) 1.28 1.25 Min.
— ]

Elongation (%) 13 %( Min.)

Cold bend test No Cracks were ob

bend test.

served during

Note: No any part of the fracture is outside the middle third of the gage length
The Tes 't%mi;“#d?m - O Not Comply) with Spec. Limits
7 Ol il
'Ifl. w.\.}.ﬁ.{!mf: A -‘:i';.:"’i'""‘\'“;-s-ﬁ ."‘\
i Tl o2 | 4
Signature /.., g, .J...;;;jf?'-"?_;'jlm.._d //
\T:r-f_r'_{l_-_d.!r- ‘?lﬂglb[.ﬁlj e _;..o; = -_"'j'.'.—‘"'

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juad¥ Sllet v
3,81 - EiYLe 3
YYFAFAY - Yvrver s s RY¥ L

ASSREDITED www.cel-egypt.com
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Consulting Engineering Bureau & Laboratories
Awdigh CHLEZLY ) Jolae i )

Company

Al Araabia for rea| estate development & contracting
Project : Electric express train.

Delivery Date : 08/02/2024

Report Date : 18/02/2024

Source : EGS steel Company.

Type of Sample Mechanical test for steel bar 25 (deformed) mm Dia.
Source : 007

RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS
ES 262/2015

Results ES 262-2/2015
Property .
1 2 3 Grade B 500 DWR Limits
Bar Nominal Dia. (mm) 25 25 25 i
Actual diameter 24.96 | 24.95 | 2497 exx
—
Yield Strength (MPay) (R,) 5315 | 5423 | 5482 | 500 Min — 650 Max
(L‘J_\!tn:r)nate tensile Strength (MPa) 6756 | 6786 | o8 45 %
‘Ultimate tensile Strength (MPa) S
(Rm) / Yield Strength (MPa) (Re) | 127 1.25 1.25 1.25 Min.
m— s g
Elongation (%) 21.0 22.0 22.0 13 %( Min.)
No Cracks were observed during |
Cold bend test Pass bend test.
Note: No any part of the fracture is outside the middle third of the gage length
The TestResuits is (. 576 - O Not Comply) with Spec. Limi
e/‘;Wts CL{,{Q:-_(%M\ LI Not Comply) w pec. Limits
£ “'!-W'hﬁ.f' )l ity thalos Lag " \
i} - hisy ) §
Slg ure /21999 D :«::.;,.,.a;n_;,.,,...::',_b ,sf

Jad¥i e v
38181 - EULe 3y

TYRIFLAY - Yvravery | s+ o9l

ASGREDITED www.cel-egypt.com

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093




__CEL___

Consulting Engineering Bureau & Laboratories
Atunigh Oy L) Jalae —iSe

Company

Al Araabia for real estate development & contracting.
Project : Electric express train.

Delivery Date : 08/02/2024

Report Date : 18/02/2024

Source : EGS steel Company.

Type of Sample  : Mechanical test for steel bar 25 (deformed) mm Dia.
Source : 008

RESULTS OF MECHANICAL PROPERTIES OF STEEL BARS
——=x=1o LT WELAANICAL PROPERTIES

ES 262/2015
ES 262-2/2015
Property Results =
1 2 3 Grade B 500 DWR Limits
Bar Nominal Dia. (mm) 25 25 25 S
Actual diameter 24 .96 24.92 24.93 i
Yield Strength (MPa) (Re) 525.6 535.4 548.2 500 Min - 650 Max
galflr)nate tensile Strength (MPa) 666.8 6815 692 3 P
Ultimate tensile Strength (MPa) .
(Rm) / Yield Strength (MPa) (Re) | 1.27 1.27 1.26 1.25 Min.
Elongation (%) 21.0 22.3 22.0 13 %( Min.)
No Cracks were observed during

Cold bend test Pass bend test.
Note: No any part of the fracture is outside the middle third of the gage length
The Test R g - O Not Comply) with Spec. Limits

([ dpsmaigitogiy s wife
Si turef ...... thofatit, blais )
g')‘a 219-291-537, r!.mmr»‘-la ’;
e e ki T LTI ...4»11
e — — _._-_:‘_.j.'.;::“"'*

3 El Malek El Afdal Street Juadli Ellet & v

Zamalek, Cairo. o alal - Elie 3t

Tel.& Fax : 27367231 - 27363093 YYPAY 4y . YV IVYYY o ouSLa 4 Oeauls
RSt IED www.cel-egypt.com




SUBMISSION of Eg CA
TEST RESULTS | ! ﬁ vy
Green Line
Location Name | Contractor Company Designer Company
ALARABIA for real estate development | RBC
& contracting PROF. MOHAMED RABIE
A Name _Sign | Date Designation
Cs;:'?rad‘;r o s c) )'/’_,.J 23/11/2023 Project manager
Abd Elrasoul e S e
Contractor Revision 00
Reference
Nnme DD [ MM | ¥y | HH | MM
gscewed by Abdelrahman TRF
Idress T3\ [_[R [\S
Description of Test EGS Reinforcem
Location of Test GARAWLA TUNNEL - ST (553+387)
“Ttem TestRequirement | Test Result Themarta
. steel bars dim 18mm :::ls;:i:&bend&chemlcal
£ steel bars dim 22mm :::Isvi:i:&bend&chemlcal
3 steel bars dim 25 mm :::ls;:i:&bend&chemical
3 steel bars dim 32 mm ;’::Is;:i:&bend&chemtcal
5
Comments by: | Comments by:
[ es ‘1’ ~Su /I‘; o C (f/r()/?':/ a2 /.-)r"/ Q”-/fg [/[_p/
i nf
Y r;+ VSu {/_5 @ r& éa’/?(//é’// I S L2207 S 7/ /)/ //ﬁ
Contracts ?”i,&v*ﬂ (ah>. |
. APPROVAL STATUS _
Organisation Name Sign Date A-AWC-R
Contractor /"/O)LCPMC)QI abdd)5ed M P A
Designer A
GARB * /
Employers
Representative | APdelrahman Idress %’M 22,11/23 /4
* Alignment / Bridges: Culvert Only - ) A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev 0723-1.docx

Page 1of1
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